POSI-TRACK
4810

PARTS MANUAL

@ ALL SEASON VEHICLES, INC.
PO BOX 5160

840 LILY LANE
PART #0310-658 GRAND RAPIDS, MN 55744




TABLE OF CONTENTS

SERVICE | TEMB- - - - === == == mmm e mmmmm o mmmm e o ee oo 1
SEAT  ASSENVBLY—- - - - = = = = === = e mm e e 2
ROLLCAGE ASSEMBLY—- - - === = === == mmmmmmmmmm o oee o ee o 4
FUEL TANK ASSEMBLY- - - —- === m = o mmm o mmmmmmmmmme e ooe o 6
TONER W FI LTERS ASSEMBLY- - - - - == === = = mm e mm o mee e 8
TONER W BATTERY ASSEMBLY- - - - == === = =mm o mmmmm e e oo 10
HYDRAULI C OONSOLE  ASSEMBLY- - - - == = = === = s o mmmm e me o o 12
STEERI NG CONSOLE  ASSEMBLY- - - == = === = === = mm oo mmmmee oo - 14
TRANSM SSI ON' LI NKAGE- - - = === = === = === o s m oo mmmm o mme oo - 16
HYDRAULI CS:  HI GH FLOW VALVE- - - === = === = s e m e e e me o - 18
HYDRAULI CS: NEUTRAL LOCK & CHARGE RELIEF--------------- 20
HYDRAULI CS:  TRANSM SSI ON & GEAR PUVPS- - - - --=------nn--- 22
HYDRAULI CS:  HOSES, TUBES & PUVP--------c-mmmmommmam oo 24
HOOD, W NDSCREEN & TANK OOVER- - - - - === --mmmmmmmommmmmm o 26
3054 DIT ENG NE ASSEMBLY- - - - - -mmnmmmmmmmameemeeamea e 28
MUFFLER & Al R CLEANER ASSEMBLY-----=---snmmmmmmmmmmnn-- 30
RADI ATOR & O L OOOLER ASSEMBLY-----=---snmmmmmmmmmmeno 32
CHASSI S ASSEMBLY- - - = - = === = === oo mmm o mm oo me oo 34
SUSPENSI ON AXLE & TRACK ASSEMBLY- - - === ---smmmmmmmmano - 36
LS DRIVE ASSEMBLY- - - - - s mmmm e mmme e e e 38
RS DRIVE ASSEMBLY- - - - - cmmmmmmmmmme e e e o 40
RS UNDERCARRI AGE ASSEMBLY- - = - - === === = mm e e mme oo 42
LS UNDERCARRI AGE ASSEMBLY- - - - - === = === - e o mmmm e mme oo 44
CARRI AGE  ASSEMBLY- - = - - === = === == mm o mmmm o me oo 46
AXLE ASSEMBLY (0307-927) - ---nnmmmmmmmmmmmmmmemmee e e 48
AXLE ASSEMBLY (0307-929)------n-msmmmmmmmmmmmeeaeemae 50
AXLE ASSEMBLY (0307-931)-------nmmmmmmmmmmmmmmmeamemee 52
LOADER ASSEMBLY- - = - - = === = === = = mm oo mmm o e oo 54
QU OK ATTACH ASSEMBLY- - - === === == mm o mmm o mmm o omm oo oe o 56
4810 HYDRAULI C SCHENATI G- - - === === mmm e mmm e em e e o 58
ELECTRI CAL  HARNESS LAYQUT- - - - - === s e e e e ee oo 59
SEAT HARNESS B---------mmmmmmmmmmmmmmmmo o oo oo 60
RESERVO R HARNESS D----------mmmmmmmmmmmmmo e oo 61
AUX CONSOLE HARNESS A---------mmmmmmmmmmmmmmmmoomo oo 62
POMER DI STRI BUTI ON HARNESS J-- - == - === -msmmmmmmmemmmm o 63
MAIN CONSOLE HARNESS E--------snmmmmmmmmmmem e ceo o 64
ENG NE HARNESS K- - - == m = - mm o mmm e mme e 65
ROPS HARNESS M - - - === =m oo mmm o mm o mmm e 66
WRE & FUSE | DENTI FI CATI ONF - === = s m e mmmm e mmme e oo 67

DECEMBER 2000




SERVICE ITEMS

DESCRIPTION MANUFACTURER NUMBER ASV PART NO.
Engine Oil Filter Caterpillar  7W-2326 0310-090
Charge Pressure Filter Caterpillar  102-2828 0307-921
Aux. Hyd. Qil Filter Caterpillar  102-2828 0307-921
High Fow Filter Caterpillar 102-2828 0307-921
Primary Air Filter 0310-630
Secondary Air Filter 0310-629
Died Fud Filter Caterpillar  159-6002 0310-089
Fuel/Water Separator Caterpillar  138-3100 0310-088
Antifreeze (1 gd.) Permanent Type - Ethylene Glycol 0300-766
Engine Oil (1 qt.) Multi-Grade 10W-30 0300-767
Hydraulic Oil (5 gd.) AMOCO Rykon MV 0400-253
Grease (1 tube) Phillips Poly-Tach 0300-769

PAGE 1




ASV,

I nc.

GRAND RAPI DS, M.

SEAT ASSEMBLY

PAGE
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0302- 097 2 | SOLATOR, FOOTREST 36 0310- 658 1 MANUAL, PARTS, 4810
2 0302- 089 1 FOOTREST 37 0310-989 1 MANUAL, PARTS, 3054
3 0308- 325 1 WLMT, SEAT BASE 38 0310- 654 1 LANYARD
4 0302- 382 4 PI'N, LYNCH, 5/ 16 39 8040- 486 2 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
5 8050- 247 8 WASHER, WROUGHT, 5/ 16, SAE, ZN 40 8050- 262 1 WASHER, WROUCHT, 5/ 16, STD, ZN
6 8040- 426 4 NUT, HEX, NYLOCK, 5/ 16- 18 UNC, ZN 41 0310- 462 2 CLAWMP, W RE, 5/ 16
7 0307- 250 1 ASSY, SEAT, MD4500 42 0307-776 2 SCREW TAPPI NG, HH, #10 X 3/ 4
8 0307-778 1 LATCH, HANDLE, TEE, FOLDI NG 43 0310- 251 1 HARNESS, ELEC, B, SEAT
9 8050- 240 2 WASHER, STAI NLESS, 1/ 4", M5
10 0307-783 2 NUT, HEX, M6x1. 0 NYLOCK
11 0307-785 1 PAW,, LATCH
12 0307-790 2 NUT, HEX, JAM MLOx1. 5, ZN
13 0401-976 1 TRI' M SVALL
14 0308- 376 1 SLI DES, DRAVEER, SEAT
15 0308- 332 1 WLMT, DRAVER, SEAT BASE
16 0308- 340 1 HOOK, Bl G
17 0308- 339 1 HOOK, SMALL
18 0310- 360 3 KNOB, SEAT
19 0308- 351 1 WLMT, ROD, ADJUSTMENT
20 0308- 348 1 WL MT, JACK
21 0308- 380 1 WLMT, PIN
22 0308- 343 1 WL MT, WRENCH
23 0308- 346 1 SPACER, THREADED
24 0308- 344 1 HOUSI NG, | NSI DE
25 0308- 345 1 ROD, THREADED, WRENCH
26 8042- 486 1 NUT, HEX, 3/ 8- 16 UNC, ZN
27 0310- 359 1 KNOB, VW\RENCH
28 0310- 081 1 BELT, SEAT, 2"
29 0310- 080 1 BELT, SEAT, 3"
30 0310- 082 1 LATCH, BELT, SEAT
31 8102- 224 2 CAPSCREW HH, 3/ 8- 16UNCx 1. 25, GD8
32 8050- 282 4 WASHER, WROUGHT, 3/ 8, STD, ZN
33 0401- 639 1 KI T, DRAI' N, PLANETARY
34 0310-932 1 STOP, JACK
35 0310- 657 1 MANUAL, OPERATORS, 4810







ASV,

I nc.

GRAND RAPI DS, M.

ROLLCAGE ASSEMBLY

PAGE
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0310- 397 1 WLMT, ROPS ( ROLLCAGE) 36 0310- 166 1 HOUSI NG, SW TCH
2 0310-073 2 LAMP, FLOOD, W CONNECTOR 37 8008- 582 4 SCREW MACH, SL, TR HD, 1/ 4-20 UNC
3 8002- 407 4 CAPSCREW HH, 1/ 2-13 UNCx2. 0, GD5 38 0310- 282 1 WLMT, MTG, SW TCH
4 8040- 606 4 NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN 39 0310- 263 1 HARNESS, ELEC, N, ROLL RI GHT
5 8051- 442 4 WASHER, SPRI NG LOCK, 3/ 4, ZN 40 0310- 127 1 SW TCH, W PER
6 8102-677 4 CAPSCREW HH, 3/ 4- 10UNCx2. 0, GD8, 41 0310- 237 1 RECEPTACLE, POVER
7 0310- 5083 1 CONDUI T, W RE 42 0310- 531 1 RETAI NER, SMALL
8 0310- 309 1 CONDUI T, W RE 43 0310- 307 4 SCREW MACHI NE 4-40 x .50
9 0303-061 2 SHAFT, STOP, LOADER 44 0310- 502 1 CONDUI T, W RE
10 0307-948 2 PULL- RI NG, STUBBY, 1/ 2- 13NC 45 8050- 222 8 WASHER, WROUGHT, 1/ 4, STD, ZN
11 0309- 529 2 KNOB, POLY, 3/ 8- 16NCx2. 0 47 0310-174 1 PLATE, DECAL, ROPS & FOPS
12 0302- 112 2 BULB, HEADLI GHT, MODEL 800 48 8005- 224 2 CAPSCREW SOC HD, #6- 32UNCx1. 25
13 0302- 111 4 RETAI NER, BEZEL, HEADL| GHT, U- TYP 49 8060- 731 2 Rl VET, BLI ND, DOVE HD, 3/ 16x. 5-. 63
14 0302- 109 2 HEADL| GHT, HALOGEN, MODEL 800
15 0302- 110 2 BEZEL, HEADLI| GHT, MODEL 800
16 0310- 147 1 HOUSI NG, MIG, HEADLI GHT
17 0310- 216 1 DECAL, KEYSW TCH
18 0310- 135 1 I NDI CATOR, LI GHT, TEMP
19 0310- 134 1 I NDI CATOR, LI GHT, FI LTER
20 0310- 255 1 HARNESS, ELEC, F, REAR HEADLI| GAT
21 0310- 167 1 HOUSI NG, KEY, SW TCH
22 0310- 262 1 HARNESS, ELEC, M ROLL LEFT
23 0310- 226 1 WLMT, MIG, KEYSW TCH
24 0310-072 1 KEY, SW TCH, START
25 8050- 620 1 WASHER, WROUGHT, 1. 0, SAE, ZN
26 0310-071 1 SW TCH, START
27 | 0310-139 | 1 | FI LM DANGER (LOADER) ( CRUSHER)
28 0310- 143 1 FI LM WARNI NG, RI DERS
29 0310-171 1 FI LM WARNI NG ( START UP)
30 0310- 169 1 FI LM DANGER ( LOADER) ( REACHI NG
31 | 0310-122 | 1 | FILM WARNI NG ( MOUNT) (DI SMOUNT
32 0310- 192 1 FI LM WARNI NG ( LOADER STOPS)
33 0310- 132 1 SW TCH, BRAKE
34 0310- 133 1 SW TCH, BEACON
35 0310- 126 1 SW TCH, LI GHT







ASV,

I nc.

GRAND RAPI DS, M.

FUEL TANK ASSEMBLY

PAGE 6
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0310- 953 1 TANK, FUEL, PLASTI C
2 0310-490 1 HOSE, FI LLER
3 8102- 222 1 CAPSCREW HH, 3/ 8-16 UNCx1. 0. GR8
4 0301- 375 1 WVAEI GHT, | N- TANK
5 0300- 732 4 CLAMP, HOSE, #4
6 0314-125 1 HOSE, FUEL, SUCTI ON, 44"
7 0307-660 1 I NSERT, ELBOW TANK, FUEL, 90"
8 0307-661 1 GROMVET, RUBBER, TANK, FUEL, 3/ 4"
9 0307-541 1 HOSE, | N- TANK, 21"
10 0307-639 1 I NSERT, ELBOW TANK, FUEL, 90"
11 0307-640 1 GROMVET, RUBBER, TANK, FUEL, 1/ 2"
12 0314-126 1 HOSE, FUEL, RETURN, 26"
13 0307-542 1 UNI T, SENDI NG, FUEL, HD
14 0300- 733 1 GASKET, SENDI NG UNI T
15 0307-672 3 PAD, TANK, FUEL, 7. 0" X 1.0"
16 0307- 259 2 CLAMP, T- BOLT, 3. 0"
17 0309-528 5 SCREW MACH, #10 x 3/4, PH, PN, SS
18 0307-711 2 PAD, TANK, TOP
19 0307-581 1 WLMT, BAND, TANK, FUEL
20 0307-636 1 HOOK, TANK, FUEL
21 8051-272 1 WASHER, SPRI NG LCCK, 3/ 8, ZN
22 8040- 486 1 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
23 0307-673 2 PAD, TANK, FUEL, 32" X 3.5" X .25
24 0307-674 1 PAD, TANK, FUEL, 25" X 3.5" X .25







ASV,

I nc.

GRAND RAPI DS, M.

TONER W FI LTERS ASSEMBLY

PAGE 8
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0300- 407 1 DECAL, TRACK, WARNI NG 36 8102- 413 6 CAPSCREW HH, 1/ 2- 13 UNCx3. 5, GD8
2 8061- 604 4 Rl VET, FLANGEHEAD 37 0307-821 6 NUT, FLANGE, TOPLK, 1/ 2- 13UNC ZN
3 0307-779 2 HI NGE, DETACHABLE 38 0307-970 1 DECAL, LOW FLOW
4 0307-780 1 DOOR, TOVER, FI BERGLASS 39 0310- 087 1 WLMT, TOVER, RH
5 0307-784 1 TRI M DOOR, TOVER 40 0310- 289 6 O RING 16 ORFF
6 0307-921 3 FI LTER, SPI N- ON, MED PRES, LONG 41 0310- 305 2 NUT, LOCK, BLKHD, ORFS - 16
7 0310-422 1 DECAL, 4810 42 0310- 288 6 O RING 12 ORFF
8 0307-778 1 LATCH, HANDLE, TEE, FOLDI NG 43 0310- 304 2 NUT, LOCK, BLKHD, ORFS -12
9 0307-783 2 NUT, HEX, M6x1. 0 NYLOCK 44 0310- 287 6 O RING 10 ORFF
10 0307- 785 1 PAW., LATCH 45 0310- 303 2 NUT, LOCK, BLKHD, ORFS - 10
11 0307-790 2 NUT, HEX, JAM MLOx1. 5, ZN 46 0314- 043 1 COUPLI NG, PORT, TEST, MALE, #6SAE
12 8050- 240 2 WASHER, STAI NLESS, 1/ 4", M5 47 0310- 160 2 SW TCH, | ND, FI LTER
13 0307- 787 1 RETAI NER, DOOR
14 8060- 648 3 Rl VET, BLI ND, 3/ 16 x .575
15 0307-792 1 SNAP, SPRI NG
16 0307-791 1 LANYARD, 24"
17 0307-969 1 DECAL, HI GH, FLOW
18 8102- 222 6 CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD8
19 8051- 272 4 WASHER, SPRI NG LOCK, 3/ 8, ZN
20 0307-788 2 WLMT, BRKT, MANI FOLD
21 8050- 262 2 WASHER, WROUGHT, 5/ 16, STD, ZN
22 8040- 486 2 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
23 0310- 159 1 MANI FOLD, FI LTER, HYD, W SW TCHES
24 0310- 314 2 ADAPTER, 10MFFOR- 8MVB
25 0310- 395 1 TUBE, HYD, FI LTER, CHARGE, RT
26 0310- 396 1 TUBE, HYD, FI LTER, CHARGE, LEFT
27 0310- 312 2 ADAPTER, 16 MFFOR- 16MVB
28 0310- 313 2 ADAPTER, 12MFFOR- 12MVB
29 0310- 392 2 TUBE, HYD, FI LTER, HF
30 0310- 393 1 TUBE, HYD, FI LTER, LF, RT
31 0310- 394 1 TUBE, HYD, FI LTER, LF, LEFT
32 0310- 315 2 ADAPTER, 16 MFFOR- 16 MFFOR- BLKHD-
33 0310- 316 2 ADAPTER, 12MFFOR- 12MFFOR- BLKHD-
34 0310- 317 2 ADAPTER, 10MFFOR- 10MFFOR- BLKHD-
35 0307-793 4 SCREW DRI VE, #10x1/ 2, TYPE U




PAGE 9




ASV,

I nc.

GRAND RAPI DS, M.

TONER W BATTERY ASSEMBLY

PAGE 10
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0307-821 6 NUT, FLANGE, TOPLK, 1/ 2- 13UNC ZN
2 8102- 413 6 CAPSCREW HH, 1/ 2-13 UNCx3. 5, GD8
3 0307-793 4 SCREW DRI VE, #10x1/ 2, TYPE U
4 0310- 660 1 GROMVET
5 0307-791 1 LANYARD, 24"
6 0307-792 1 SNAP, SPRI NG
7 0307- 787 1 RETAI NER, DOOR
8 8060- 648 3 Rl VET, BLI ND, 3/ 16 x .575
9 0307-784 1 TRI M DOOR, TOMER
10 0307-780 1 DOOR, TOVER, FI BERGLASS
11 0307-779 2 HI NGE, DETACHABLE
12 8061- 604 4 Rl VET, FLANGEHEAD
13 0300- 407 1 DECAL, TRACK, WARNI NG
14 0310-422 1 DECAL, 4810
15 0307-778 1 LATCH, HANDLE, TEE, FOLDI NG
16 8050- 240 2 WASHER, STAI NLESS, 1/ 4", M5
17 0307-783 2 NUT, HEX, M6x1. 0 NYLOCK
18 0307-785 1 PAW., LATCH
19 0307-790 2 NUT, HEX, JAM MLOx1. 5, ZN
20 0302- 548 2 PAD, BATTERY, . 875 x 13"
21 0301- 659 1 BATTERY, 12V, 950 CCA, GRP 31
22 0301-083 2 PROTECTOR, POST, BATTERY
23 8050- 262 1 WASHER, WROUGHT, 5/ 16, STD, ZN
24 8102- 224 1 CAPSCREW HH, 3/ 8- 16UNCx 1. 25, GD8
25 0310- 500 1 STRAP, BATTERY
26 0310-938 1 FI LM HYDRAULI C O L
27 0310- 267 1 CABLE, BAT
28 0310- 268 1 CABLE, GRND
29 0310- 357 1 CAP, FILLER, TOAER
30 0310- 085 1 WLMT, TOVER, LH
31 0300- 687 2 CLAMP, HOSE, 1. 5, #24
32 0310-514 1 HOSE, FI LLER, HYDRAULI C
33 0310- 198 1 DECAL, WARNI NG, BATTERY
34 0310- 200 1 DECAL, | NST, HYD O L
35 0310- 501 2 GUARD, BATTERY







ASV,

I nc.

GRAND RAPI DS, M.

HYDRAULI C CONSOLE ASSEMBLY

PAGE 12
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0310- 248 1 WLMT, CONSCLE, AUX 36 0310- 232 2 SCREW MACHI NE, 10-32 x 1/2
2 0310- 283 1 WLMT, CONSCLE, FACE PLATE 37 0310- 665 1 BRKT, MTG, SW TCH
3 0307-414 1 CONSCOLE, FRONT COVER 38 0310- 136 2 FRAME, END
4 0310- 626 1 VALVE, 3 SPOOL, MANUAL W LOCKS 39 0310- 137 3 FRAME, M D
5 0310- 154 1 GAUGE, FUEL, CAT 40 0310- 264 1 HARNESS, ELEC, O, W RE VALVE
6 0310- 318 4 ADAPTER, 10MFFOR- 10MB
7 8040- 426 3 NUT, HEX, NYLOCK, 5/ 16- 18 UNC, ZN
8 0310- 321 2 ADAPTER, 12MFFOR- 12MB90
9 0310- 153 1 GAUGE, AMP, CAT
10 0302- 306 1 BREATHER, RESERVAO R, O L
11 8102- 138 3 CAPSCREW HH, 5/ 16- 18UNC x 2. 25
12 8050- 262 3 WASHER, WROUGHT, 5/ 16, STD, ZN
13 8102- 224 1 CAPSCREW HH, 3/ 8- 16UNCx 1. 25, GD8
14 8040- 486 7 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
15 8050- 282 7 WASHER, WROUGHT, 3/ 8, STD, ZN
16 0307-523 1 WLMT, LEVER, DETENT, VALVO L
17 0400- 161 1 KNOB, HANDLE, HYDRAULI CS
18 0307-469 1 WLMT, JOYSTI CK
19 0307- 667 1 BOOT, VALVE, VALVO L
20 0307-725 1 NUT, HEX, ML4X1. 50
21 0307-726 1 HANDLE, PI STOL GRI P, JOYSTI CK
22 0307-720 3 CAPSCREW HH, MB x 1.25 x 20
23 0302-520 1 HOSE, BREATHER, RESERVO R
24 8051-272 1 WASHER, SPRI NG LOCK, 3/ 8, ZN
25 0301- 110 2 CLAMP, HOSE, #8
26 0307-776 | 13 SCREW TAPPI NG, HH, #10 X 3/4
27 0310- 128 1 SW TCH, HEATER
28 0310- 129 1 SW TCH, HORN
29 0310- 130 1 SW TCH, AUX HYD
30 0310- 131 1 SW TCH, AUX HYD
31 8102- 222 2 CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD8
32 0310- 320 2 ADAPTER, 12MFFOR- 10MB- 90
33 0310- 138 4 PLUG
34 0310- 233 1 SW TCH, NON- CONTACT
35 0310- 231 2 NUT, U, 10- 32




PAGE 13




ASV,

I nc.

GRAND RAPI DS, M.

STEERI NG CONSOLE ASSEMBLY

PAGE 14
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0310- 247 1 WLMT, CONSCLE, MAI N 36 0303-071 4 WASHER, NYLON, BLACK, 1" OD
2 0310- 233 2 SW TCH, NON- CONTACT 37 8040- 396 2 NUT, HEX, NYLOCK, 1/ 4- 28 UNF, ZN
3 0307- 605 2 PLUG, FI NI SHI NG, STEEL, 3/ 4" 38 0303- 098 2 SPRI NG, COWP, COI L, 2. 75x. 480
4 8102- 224 2 CAPSCREW HH, 3/ 8- 16UNCx 1. 25, GD8 39 8050- 240 4 WASHER, STAI NLESS, 1/ 4", M5
5 8050- 282 2 WASHER, WROUGHT, 3/ 8, STD, ZN 40 0301-121 2 NUT, JAM 1/ 4- 28 UNF
6 0307-776 | 10 SCREW TAPPI NG, HH, #10 X 3/4 41 0307- 606 3 PLUG, FI NSI SHI NG, STEEL, 1- 3/ 8"
7 0302- 326 1 PANEL, ACCESS, CONTROL, MAI N 42 0310- 232 8 SCREW MACHI NE, 10-32 x 1/2
8 0310- 155 1 GAUGE, PRES, O L, CAT 43 0310- 231 8 NUT- U, 10- 32
9 0310- 156 1 GUAGE, TEMP, WATER, CAT 44 0310- 245 2 BRKT, MTG, SW TCH
10 0301- 468 1 DECAL, SPEED, CONTROL, POVER 45 0310- 531 1 RETAI NER, SMALL
11 0310- 157 1 TACHOMETER, CAT 46 0310- 307 4 SCREW MACHI NE 4-40 x .50
12 0303-184 1 KI T, LI GHT, TACHOVETER 47 8060- 648 2 RI VET, BLI ND, 3/16 x .575
13 8040- 486 2 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN 48 0302- 965 2 WASHER, RI VET, #7
14 0302-721 1 PANEL, CONTROL, FORMED
15 0302- 339 1 CAPSCREW HH, 7/ 16- 14 x 5 W EXTR
16 0302- 189 1 BRKT, MOUNTI NG, CABLE
17 0303-103 1 CABLE, CONTROL, 64" x .25
18 0303-102 1 CABLE, CONTROL, 68" x .25
19 0302-720 1 CABLE, CONTROL, THROTTLE, 75"
20 0302- 666 3 KNOB, LEVER, CONTROL
21 0310- 230 1 WLMT, LEVER, QUTSI DE
22 0310- 224 1 WLMT, LEVER, | NSI DE
23 0303- 054 1 WLMT, LEVER, THOTTLE
24 0302- 604 1 NUT, LOCK, TOP, FLANGE, 7/ 16- 14, ZN
25 8040- 396 3 NUT, HEX, NYLOCK, 1/ 4- 28 UNF, ZN
26 0300- 529 3 JOI NT, BALL, CABLE, CONTROL
27 0301- 467 1 DECAL, RPM
28 0302- 306 1 BREATHER, RESERVA R, O L
29 0301- 110 2 CLAMP, HOSE, #8
30 0314- 135 1 HOSE, BREATHER, RESERVO R
31 8005-520 1 CAPSCREW SOC HD, 1/ 4- 20 UNCx. 75
32 0400- 889 1 WLMT, MTG, SW TCH, BACK- UP
33 8104- 040 2 CAPSCREW HH, 1/ 4- 28UNFx. 75, GR8
34 0310- 204 1 CONTROLLER, SAFETY, NUETRAL
35 0314- 136 1 DECAL, AUXI LI ARY




PAGE 15




ASV,

I nc.

GRAND RAPI DS, M.

TRANSM SSI ON LI NKAGE

PAGE 16
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0300- 529 4 JOI NT, BALL, CABLE, CONTROL
2 0301-121 8 NUT, JAM 1/ 4- 28 UNF
3 0301- 318 1 ROD, ACTUATOR, SOLENOI D
4 0302-534 2 NUT, COUPLER, 1/ 4-28 UNF x 7/8
5 8050- 240 4 WASHER, STAI NLESS, 1/ 4", M5
6 0303- 098 2 SPRI NG, COWP, COI L, 2. 75x. 480
7 0302- 209 1 ARM CONTROL
8 8040- 486 4 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
9 8040- 396 4 NUT, HEX, NYLOCK, 1/ 4- 28 UNF, ZN
10 0310-718 1 WLMT, ARM PI VOT
11 8040- 516 1 NUT, HEX, NYLOCK, 3/ 8- 24 UNF, ZN
12 8104- 220 4 CAPSCREW HH, 3/ 8- 24UNFx. 75
13 0307- 351 1 WLMT, MIT'G, TRANSM SSI ON LI NKAGE
14 0302- 445 1 EXTENSI ON, CABLE, 1/4-28 x 2.75
15 8050- 222 1 WASHER, WROUGHT, 1/ 4, STD, ZN
16 8104- 130 1 CAPSCREW HH, 5/ 16- 24UNFx. 75
17 8040- 456 1 NUT, HEX, NYLOCK, 5/ 16- 24 UNF, ZN
18 0302- 446 1 LI NK, CONTROL, 1/4-28 x 7.75
19 0302- 325 2 WASHER, NYLON, 1. 310 x .645 x .1
20 0310-720 1 ARM CONTROL




PAGE 17




ASV,

I nc.

GRAND RAPI DS, M.

HYDRAULI CS:

H G4 FLOW VALVE

PAGE 18
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0314- 064 1 HOSE, 16C12M 4000PSI , 50"
2 0310- 323 1 ADAPTER, 16 MFFOR- 12MB
3 0310-614 1 HOSE, 16C1T, 1275PSI , 52. 5
4 0310- 289 1 O RING 16 ORFF
5 0302- 324 1 GASKET, VALVE
6 8051- 212 4 WASHER, SPRI NG LOCK, 1/ 4, ZN
7 8005-522 4 CAPSCREW SOC HD, 1/ 4- 20 UNCx1. 0
8 0302-673 1 ASSY, LEVER, CONTROL, PTO
9 0314-042 1 VALVE, DI RECTI ONAL, W NEUTRAL SW
10 0310- 324 3 ADAPTER, 16 MFFOR- 12MVB- 90
11 0310- 363 1 TUBE, HYD, OUT, HF
12 0310- 362 1 TUBE, HYD, OUT, HF
13 0310- 294 3 O RING # 222,1.50x1.75 x.1
14 0310- 305 3 NUT, LOCK, BLKHD, ORFS - 16
15 0310- 510 1 STRAP, BENT
16 0310-594 1 ADAPTER, 16 MFFOR- 16 MFFOR- BLKHD




PAGE 19




ASV,

I nc.

GRAND RAPI DS, M.

HYDRAULI CS: NEUTRAL

LOCK & CHARGE RELI EF

PAGE 20
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0310- 328 4 ADAPTER, 6 MFFOR- 6 VB- 90
2 0310- 365 1 TUBE, HYD, DRAI N, CASE
3 0310- 549 1 HOSE, NS
4 0310- 329 4 ADAPTER, 6 MFFOR- 6VB
5 0310- 548 2 HOSE, NS
6 8102- 047 2 CAPSCREW HH, 1/ 4- 20 UNCx2. 0, GD8
7 0310-524 1 WLMT, BRKT, RELI EF
8 8050- 222 4 WASHER, WROUGHT, 1/ 4, STD, ZN
9 8040- 366 2 NUT, HEX, NYLOCK, 1/ 4- 20 UNC, ZN
10 0307-162 1 VALVE, SPOCL, 4- WAY, 2- POS, SOLENO
11 0310- 547 1 HOSE, NS
12 0310- 545 1 HOSE, PRES, CHARGE
13 0310- 546 1 HOSE, PRES, CHARGE
14 0310- 326 1 ADAPTER, 10MFFOR- 10MFFOR- 10MB
15 0310- 525 1 ADAPTER, 10FFORX- 8MB
16 0301- 692 1 LI NE BODY, LB1-0223A, 1/ 2 SAE
17 0300- 266 1 VALVE, RELI EF, LOOP
18 0300- 288 1 ADAPTER, O- RI NG TO FLARE (8- 8)
19 0310- 615 1 HOSE, 8MBK, 3000PSI , 9"
20 0310- 327 2 ADAPTER, 10MFFOR- 10MFFOR- BLKHD
21 0310- 297 2 WASHER, 1.25 x 1.75 x .06
22 0310- 293 2 O RING # 120, 1.00 x 1.19 x .




PAGE 21




ASV,

I nc.

GRAND RAPI DS, M.

HYDRAULI CS: TRANSM SSI ON & CGEAR PUMPS

PAGE 22
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0310- 195 1 PUWVP, GEAR, CP180 36 0310- 366 1 TUBE, HYD, RETURN, LF
2 0310- 367 1 TUBE, HYD, SUCTI ON, HF 37 0310- 286 4 O RING, 8 ORFF
3 0310- 334 2 ADAPTER, 20MFFOR- 20MB- 90 38 0310-373 1 TUBE, HYD, RETURN, COOLER
4 0300- 190 3 SCREEN, SUCTI ON 39 0307-643 1 VALVE, CHECK, 75#
5 8102- 408 2 CAPSCREW HH, 1/ 2- 13UNCx2. 25 GD8 40 0310- 374 1 TUBE, HYD, RELI EF, HF
6 0310- 375 1 TUBE, HYD, SUCTI ON, LF 41 0310-371 1 TUBE, HYD, DRI VE, UPPER, LF
7 0310- 294 8 O RING # 222, 1.50 x 1.75 x . 42 0310-372 1 TUBE, HYD, LOVER, LF
8 0310- 312 4 ADAPTER, 16 MFFOR- 16MVB 43 0310- 370 1 TUBE, HYD, DRI VE, LOVER, RT
9 0310- 205 1 TRANSM SSI OQN, 4810 44 0310-617 1 ADAPTER, HOSE, 6C2- 6FFORX90S
10 0310- 343 1 ADAPTER, 16 MFFOR- 16VB- 90" 45 0310-616 2 ADAPTER, HOSE, 8C2- 8FFORX90S
11 0310- 368 1 TUBE, HYD, SUCTI ON, CHARGE 46 0307-843 2 SW TCH, NEUTRAL, SCREW TERM NALS
12 8040- 606 2 NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN
13 0302- 466 2 MAGNET, RESERVO R
14 8102- 222 2 CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD8
15 0307- 342 1 BRKT, MIG, TAI L, TRANS
16 8040- 486 2 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
17 8051- 332 1 WASHER, SPRI NG LOCK, 1/ 2, ZN
18 8102- 405 1 CAPSCREW HH, 1/ 2-13 UNCx1. 5, GD8
19 0310- 369 1 TUBE, HYD, DRI VE, UPPER, RT
20 0310- 289 5 O RING 16 ORFF
21 0302-672 2 WL MT, NUT, LOCK
22 0302- 323 1 GASKET, TRANSM SSI ON
23 0310- 289 8 O RING 16 ORFF
24 0310- 336 4 ADAPTER, 8MFFOR- 8MFFOR- BLKHD
25 0310- 296 4 WASHER, 1.00 x 1.50 x .06
26 0310- 292 4 O RING # 117, .81 x 1.00 x .
27 0310- 291 1 ORNG # 115, .69 x .88 x .0
28 0303-101 1 SW TCH, TEMP, O L, 200 DEG F
29 0314- 049 1 WLMT, TEMP SW TCH
30 0310- 335 1 ADAPTER, 6 MFFOR- 6 MFFOR- BLKHD
31 0307-534 1 WASHER, TUBE, HYD, #8
32 0310- 305 8 NUT, LOCK, BLKHD, ORFS - 16
33 0310- 253 1 HARNESS, ELEC, D, RESERVO R
34 8102- 407 2 CAPSCREW HH, 1/ 2- 13UNCx2. 0, GD8,
35 0301- 393 2 WASHER, SEAL, 1/ 2"




PAGE 23




ASV, Inc.
GRAND RAPI DS, M\

HYDRAULI CS: HOSES, TUBES & PUMP

PAGE 24

REF. PART REF. PART

NO. | NUMBER il PTION no. | nuveer | &
1 | 0310-059 | 2 | COUPLER, QUI CK, POP, FEMALE, 3/ 4- 1 36 | 0310-151| 2 | ADAPTER, 10MB- 12MFFOR- BLKHD
2 | 0310-235| 4 | ADAPTER, 8MB- 10MFFOR- BLKHD 37 | 0310-076| 1 | COUPLER QUI CK, FF, FEMALE, 7/ 8- 14
3 | 0310-303 | 4 | NUT, LOCK, BLKHD, ORFS - 10 38 | 0310-077| 1 | COUPLER QUI CK, FF, MALE, 7/ 8- 14UN
4 | 0310-058 | 2 | COUPLER, QUI CK, POP, MALE, 3/ 4- 16U 39 | 0310-305| 2 | NUT, LOCK, BLKHD, ORFS - 16
5 | 0310-079 | 1 | COUPLER, QUI CK, FF, MALE, 3/ 4- 16UN 40 | 0310-453| 1 | PUMP, GEAR
6 | 0310-060 | 1 | ADAPTER, 8MB- SMFFORBLKHD 41 | 0310-920| 2 | CAPSCREW FLNG HD, MLOX1. 5Xx30MM
7 | 0310-302 | 1 | NUT, LOCK, BLKHD, ORFS - 08 42 | 0310-223| 1 | ADAPTER, HYD. PUMP DRI VE
8 | 0310-376 | 1 | TUBE, HYD, BUCKET, UPPER 43 | 8102-049| 2 | CAPSCREW HH 1/4-20 x 2.50 GD8
9 | 0310-377 | 1 | TUBE, HYD, BUCKET, LOAER 44 | 8040-366| 2 | NUT, HEX, NYLOCK, 1/ 4- 20 UNC, ZN

10 | 0310-378 | 1 | TUBE, HYD, BOOWV| UPPER 45 | 0310-341| 2 | ADAPTER CAP, 16FFOR

11 | 0310-379 | 1 | TUBE, HYD, BOOV| LOVER 46 | 0310-520| 1 | GASKET, PUWVP, A- 2

12 | 0310-554 | 1 | HOSE, PRES, LF 47 | 0310-241| 1 | COVER DUST, 1/2,F

13 | 0314-011 | 1 | ADAPTER, 12MFFOR- 16MB 48 | 0310-240| 1 | COVER DUST, 1/2, M

14 | 0310-333 | 1 | ADAPTER, 20MFFOR- 20MB 49 | 0400-258| 2 | COVER, DUST, MALE, BLACK

15 | 0310-597 | 1 | HOSE, 20G4H, SUCTI ON, 21. 25 50 | 0400-259| 2 | COVER, DUST, FEMALE, BLACK

16 | 0310-553 | 1 | HOSE, DRAI N, CASE, AUX 51 | 0310-238| 1 | COVER DUST, 3/8, M

17 | 0310-386 | 1 | TUBE, HYD, RETURN, FI LTER, HF 52 | 8050-222| 2 | WASHER, WROUGHT, 1/ 4, STD, ZN

18 | 0310-387 | 1 | TUBE, HYD, I NLET, FI LTER, HF 53 | 0401-738| 1 | BRKT, MIG, VALVE

19 | 0310-385 | 1 | TUBE, HYD, RETURN, FI LTER, LF 54 | 0310-866| 1 | TUBE, LON FLOW

20 | 0310-384 | 1 | TUBE, HYD, RETURN, CHARGE 55 | 0310-849| 1 | CLAMP, LOOM W RUBBER JACKET, 1.2

21 | 0310-383 | 1 | TUBE, HYD, CHARGE 56 | 0310-534| 1 | O RI NG ADAPTER, PUMP

22 | 0310-380 | 1 | TUBE, HYD, AUX, UPPER, LF

23 | 0310-381 | 1 | TUBE, HYD, AUX, LOAER, LF

24 | 0310-382 | 1 | TUBE, HYD, | NLET, FI LTER, LF

25 | 0310-529 | 1 | ADAPTER, 16MFFOR- 16FFORX- 16MFFO

26 | 0310-390 | 1 | TUBE, HYD, | NLET, COOLER

27 | 0310-391 | 1 | TUBE, HYD, RETURN, COOLER

28 | 0310-388 | 1 | TUBE, HYD, AUX, UPPER, HF

29 | 0310-389 | 1 | TUBE, HYD, AUX, LONER, HF

30 | 0310-552 | 1 | HOSE, BRAKE

31 | 0310-551 | 1 | HOSE, BRAKE

32 | 0310-550 | 1 | HOSE, BRAKE

33 | 0310-298 | 1 | VALVE, SOLENO D, 3- WAY

34 | 0310-328 | 3 | ADAPTER, 6MFFOR- 6MB- 90

35 | 0310-304 | 2 | NUT, LOCK, BLKHD, ORFS - 12




PAGE 25




S e HOOD, W NDSCREEN, & TANK COVER o

REF. PART REF. PART

NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 0310- 611 1 FI LLER, SI DESCREEN, RH 36 0310- 643 2 SPRI NG, GAS, ASSI ST
2 0310- 482 1 SURROUND, W NDOW REAR, 4810 37 8051- 272 6 WASHER, SPRI NG LOCK, 3/ 8, ZN
3 1059- 011 | 28ft| TRI M U- CHANNEL, EDGE, 3/ 8 HOLLOW 38 0310- 641 4 MOUNT, SHOCK, 907
4 0310- 284 1 W NDSHI ELD, 4810 39 0310-942 4 SCREW PH, 1/4-20 x .75, Z
5 0310- 494 1 SEAL, W NDOW 40 8104-132 4 CAPSCREW HH 5/ 16- 24UNFx 1 GD 8
6 8040- 366 8 NUT, HEX, NYLOCK, 1/ 4- 20 UNC, ZN 41 0302- 965 4 WASHER, RI VET, #7
7 8050- 222 4 WASHER, WROUGHT, 1/ 4, STD, ZN 42 0310- 860 1 PLATE, CLAMP, ROPS
8 0310- 640 2 HI NGE, HOOD
9 0310- 648 4 SCREW MACH, 1/ 4- 20UNCx 1. 25

10 1059- 012 | 14ft] RUBBER EDGE TRI M W STL

11 8060- 211 | 24 Rl VET, BLI ND, ALUM 0. 125 x 0. 75,

12 0310- 481 1 HOOD, 4810

13 0310-421 2 DECAL, POSI TRACK, 4810

14 0310- 419 1 DECAL, ASV, STRI PES, LH

15 0310-420 1 DECAL, ASV, STRI PES, RH

16 0310- 625 1 SCREEN, HOOD, TOP

17 0310- 647 2 SCREEN, HOOD, SI DE

18 0310- 199 2 DECAL, WARNI NG, NO El THER

19 0310- 516 1 CAP, FI LLER, HOSE

20 0310- 645 1 WLMT, FILLER, FUEL

21 0301- 416 1 DECAL, FUEL- ONLY, DI ESEL

22 8102-222 | 10 CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD8

23 8050-277 | 14 WASHER, WVROUGHT, 3/ 8, SAE, ZN

24 8040- 486 4 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN

25 0310- 635 1 IWNT, SUPPORT, LH

26 0310- 637 1 BRKT, SUPPORT

27 0310- 636 1 IVNT, SUPPORT, RH

28 0310- 612 1 FI LLER, SI DESCREEN, LH

29 0310-504 1 CONDUI T, W RE

30 8050- 262 4 WASHER, WROUGHT, 5/ 16, STD, ZN

31 0302- 537 4 SCREW HWH, TAPPI NG, 5/ 16- 18x3/ 4,

32 0310- 483 1 FI REWALL, 4810

33 1059-014 2ft] TRIM U CHANNEL, EDGE, 3/8 BUL

34 0302- 042 2 LATCH, RUBBER, T- HANDLE

35 8060- 646 4 Rl VET, BLI ND, STAI NLESS. 125-. 250







ASV,

I nc.

GRAND RAPI DS, M.

3054 DIT ENG NE ASSEMBLY

PAGE 28
REF. PART REF. PART
NO. | NUMBER il PTION no. | nuveer | &
1| 0310-573 | 1 | SADDLE, TUBE 38 | 0310-234| 1| UNIT, SENDI NG TEMP, 4810
2 | 8042-632 | 4 | NUT, HEX, 1/ 2-20 UNF, ZN 39 | 0302-771| 1 | ADAPTER Pl PE TO FLARE 90" (2-4
3 | 8051-332 | 12 | WASHER, SPRI NG LOCK, 1/ 2, ZN 40 | 0310-522| 1 | HOSE, HYD1/ 4, 3000PSI FILTER O L
4 | 0310-603 | 1 | FLANGE, DRI VESHAFT 41 | 0310-141| 1 | BRKT, THROTTLE
5 | 8104-405 | 4 | CAPSCREW HH, 1/ 2- 20UNFx 1.5 GD8 42 | 0310-455| 1 | SPACER
6 | 8040-606 | 4 | NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN 43 | 0302-762| 4 | WASHER, LOCK, SPLI T, 8nm ZN
7 | 0307-146 | 4 | WASHER, MOUNT, MOTOR 44 | 0310-840| 3 | CAPSCREW SOC HD, MB-1.25x20 G
8 | 0310-150 | 2 | I SOLATOR, ENG NE, REAR 45 | 0314-028| 1 | SW TCH, PRESSURE, DOUBLE POLE
9 | 0301-781 | 14 | WASHER, SPLI T LOCK, 10nm ZN 46 | 0300-461| 1 | SENDING UNIT, O L PRESSURE,
10 | 0310-468 | 6 | CAPSCREWHH, MLO x 1.5 x 35 ZN 47 | 8050-222| 1 | WASHER, WROUGHT, 1/ 4, STD, ZN
11 | 0310-047 | 1 | MNT, MOTOR REAR 48 | 0305-218] 1 | CAPSCREW SOC HD, MB x 1.25 x 30
12 | 0307-891 | 4 | NUT, TOP LOCK, STL, 1/ 2- 20 UNF, GD 49 | 0308-366| 1 | MANIFOLD, O L SENDER
13 | 0310-600 | 1 | SHAFT, DRI VE, 4810 50 | 8040-486| 3 | NUT, HEX, NYLOCK, 3/ 8-16 UNC, ZN
14 | 8041-785 | 1 | NUT, HEX, NYLOCK, 3/ 4- 16UNF, THI N, 51 | 8040-396| 3 | NUT, HEX, NYLOCK, 1/ 4- 28 UNF, ZN
15 | 8004-224 | 8 | CAPSCREW HH, 3/ 8- 24 UNFx1.25, GD 52 | 0310-144| 1 | PIVOT, THROTTLE
16 | 0307-884 | 1 | PLATE, FLYWHEEL 53 | 0300-529] 3 | JO NT, BALL, CABLE, CONTROL
17 | 0307-890 | 4 | STUD, WHEEL, 1/2-20 UNF x 1.6 54 | 8102-224| 1 | CAPSCREW HH, 3/ 8- 16UNCX1. 25, GD8
18 | 0307-906 | 1 | ENG NE, CATERPI LLAR, 3054T 55 | 0310-582| 1 | ROD, THREADED, 7"
19 | 0310-610 | 3 | ADAPTER, FUEL 56 | 0301-121| 2 | NUT, JAM 1/4-28 UNF
20 | 0310-602 | 1 | HOSE, FUEL SEPERATOR 57 | 0310-142| 1 | BRKT, THROTTLE, CABLE
21 | 0300-732 | 2 | CLAMP, HOSE, #4 58 | 0310-451| 1 | HEATER BLOCK, 1000W
22 | 0310-149 | 2 | I SOLATOR ENG NE, FRONT 59 | 0310-452| 1 | CORD, HEATER, BLOCK
23 | 0310-120 | 2 | MNT, MOTOR, FRONT 60 | 0310-458| 1 | WM, CLAMP, RT
24 | 0310-466 | 1 | CLAMP, W RE, 3/ 4 61 | 0310-457| 1 | WM, CLAMP, LEFT
25 | 0310-523 | 8 | CAPSCREWHH M2 x 1.75 x 25mm 62 | 0310-468| 2 | CAPSCREW HH, MO x 1.5 x 35 ZN
26 | 8102-412 | 4 | CAPSCREW HH 1/ 2- 13UNCx3. 25 GD8 63 | 0310-465| 3 | CLAMP, WRE, 5/8
27 | 0310-145 | 1 | PLATE, FUEL FILTER 64 | 0307-584| 2 | ADAPTER, HOSE, HEATER, 8MP- 10 HOS
28 | 0301-781 | 2 | WASHER SPLIT LOCK, 10nm ZN 65 | 0310-843| 2 | PLUG HOSE, 5/8
29 | 0310-528 | 2 | CAPSCREW HH MLO x 1.5 x 20nmm | 66 | 0301-110| 4 | CLAMP, HOSE, #8
30 | 0310-269 | 1 | CABLE, GRND 67 | 0310-824| 1 | HOSE, HEATER, 5/8"x9'
31 | 8040-366 | 2 | NUT, HEX, NYLOCK, 1/ 4- 20 UNC, ZN 68 | 0310-823| 1 | HOSE, HEATER 5/8"x10'
32 | 8102-224 | 2 | CAPSCREW HH, 3/ 8- 16UNCx1. 25, GDS 69 | 0310-838| 2 | CLAMP, TUBE, DOUBLE, 1.0
33 | 8050-262 | 5 | WASHER, WROUGHT, 5/ 16, STD, ZN 70 | 0310-577| 1 | ADAPTER FUEL LI NE
34 | 0310-124 | 1 | FAN, ENG NE 4810 71 | 0310-260| 1 | HARNESS, ELEC, K, ENG NE
35 | 0310-607 | 4 | NUT, FAN 72 | 0310-464| 7 | CLAMP, WRE, 1/2
36 | 0310-606 | 4 | STUD, FAN 73 | 0310-580| 2 | WASHER FIBER RED 3/4" x 1/ 2
37 | 0310-605 | 1 | SPACER FAN




PAGE 29




ASV,

I nc.

GRAND RAPI DS, M.

MUFFLER & Al R CLEANER ASSEMBLY

PAGE 30
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0310- 649 1 REDUCER, | NTAKE 4.0-3.0
2 0310-431 1 HOSE, CONNECTOR, 3.50 ID
3 0310- 429 2 CLAWP, T-BOLT, 2.75"
4 0309- 450 1 PRECLEANER, ENG NE, Al R, 4"
5 0310- 222 1 ASSY, FI LTER, Al R AND PRECLEANER
6 0310- 629 1 FI LTER, SECONDARY
7 0310- 630 1 FI LTER, PRI MARY
8 0310- 631 1 CANI STER, FILTER
9 0310- 632 1 CLAMP, FILTER
10 0310- 633 1 VALVE, EXPULSI ON, DUST
11 0310- 193 1 TUBE, | NTAKE
12 0310- 428 2 CLAWP, T-BOLT, 2.50"
13 0310- 427 1 ELBOW 907, 2.00 ID, I NTAKE
14 8102- 222 4 CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD8
15 8051- 272 4 WASHER, SPRI NG LOCK, 3/ 8, ZN
16 8050- 272 4 WASHER, WROUGHT, 3/ 8 x. 744, ZN
17 8040- 456 2 NUT, HEX, NYLOCK, 5/ 16- 24 UNF, ZN
18 0310- 161 1 MNT, AIR FILTER, MJFFLER, 4810
19 0310- 485 1 Pl PE, EXHAUST, MANI FOLD
20 0302- 403 2 CLAMP, MUFFLER, 2 1/2
21 0310- 527 1 WLMT, MUFFLER
22 0310- 659 1 Tl P, EXHAUST
23 8104- 132 2 CAPSCREW HH 5/ 16-24UNFx 1 GD 8
24 8050- 222 2 WASHER, WROUGHT, 1/ 4, STD, ZN







ASV,

I nc.

GRAND RAPI DS, M.

RADI ATOR & O L COOLER ASSEMBLY

PAGE 32
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0310- 123 1 GUARD, FAN
2 0310-414 1 SHROUD, FAN, 4810
3 8051-272 | 22 WASHER, SPRI NG LOCK, 3/ 8, ZN
4 8102-224 | 11 CAPSCREW HH, 3/ 8- 16UNCx 1. 25, GD8
5 0310- 045 1 WLMT, FRAME, SHROUD
6 0310- 544 1 HOSE, OUTLET, COOLER
7 0310- 543 1 HOSE, | NLET, COOLER
8 0310- 190 1 HOSE, RADI ATOR, UPPER
9 0303-099 1 WASHER, STAR, 3/ 8, | NT/ EXT TOOTH
10 0300- 780 1 FI TTI NG, DRAI N, RADI ATOR
11 0300- 686 4 CLAMP, HOSE, 2. 0, #32
12 0310- 191 1 HOSE, RADI ATOR, LOVER
13 0361- 008 1 COCLER, A L, 4810
14 0361- 009 1 RADI ATOR, 4810
15 0307- 659 1 CAP, RADI ATOR, 10#
16 0361- 010 1 ASSY, FRAME, HEAT EXCHANGER, 4810
17 0310- 202 1 DECAL, WARNI NG, RADI ATOR
18 0310- 184 2 LATCH, CRILL, 4810, BLACK
19 0310- 968 1 VELDMENT, GRI LL, 4810
20 8040- 486 4 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
21 0310- 325 1 LATCH, COOLER, 4810
22 8050-277 | 18 WASHER, WVROUGHT, 3/ 8, SAE, ZN
23 8102- 226 1 CAPSCREW HH 3/ 8- 16UNCx1. 75 GD8
24 8102- 222 9 CAPSCREW HH, 3/ 8- 16UNCx 1. 0, GD8




PAGE 33




ASV,

I nc.

GRAND RAPI DS, M.

CHASSI S ASSEMBLY

PAGE 34
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0310- 300 1 VELDMENT, CHASSI S
2 0302- 253 1 PLUG, PI PE, 1" NPT
3 0310- 197 4 DECAL, TI E DOWN
4 0302- 609 1 PAD, SKI D ( MASKED ADHESI VE BACK
5 0400- 588 2 WLMT, PI'N, MTG, ATTACHVENT
6 0302- 492 1 SEAL, A L, RESERVO R
7 0307- 252 1 COVER, RESERVA R, FORMED
8 0310- 163 1 WLMT, STOP, LOADER, 4810
9 0307- 326 1 MAT, FLOOR, HD4500
10 8051-242 | 14 WASHER, SPRI NG LOCK, 5/ 16, ZN
11 8013-130 | 14 CAPSCREW HH, NYLOCK, 5/ 16- 24x. 75
12 0307-576 1 WLMT, GUARD, HOSE
13 0307-709 1 EDG NG, GUARD, HOSE
14 8040- 426 4 NUT, HEX, NYLOCK, 5/ 16- 18 UNC, ZN
15 8050-262 | 12 WASHER, WROUGHT, 5/ 16, STD, ZN
16 8004- 132 8 CAPSCREW HH, 5/ 16- 24 UNFx1. 0, GD
17 0307-511 1 WLMT, GUARD, HOSE, LEFT
18 0310- 505 1 WLMT, GUARD, HOSE, RI GHT
19 0302- 489 4 WLMT, MI'G, COVER, CABLE
20 8004- 134 4 CAPSCREW HH, 5/ 16- 24 UNFx1. 25, G
21 8040-486 | 10 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
22 0310- 559 4 SPACER, GUARD, HOSE
23 8102- 227 4 CAPSCREW HH, 3/ 8- 16UNCx2. 0 GD8
24 0310-023 1 WLMT, CRADLE, 4810
25 0310- 176 1 FLAP, MJUD, RH 4810
26 0310- 175 1 FLAP, MUD, LH 4810
27 8102-402 | 16 CAPSCREW HH. 1/ 2-13 UNCx1.0 GD8
28 8050-272 | 10 WASHER, WROUGHT, 3/ 8 x. 744, ZN
29 8102- 227 6 CAPSCREW HH, 3/ 8-16 UNCx2. 0, GD5
30 0310- 560 1 SCREW MACHI NE, GAUGE
31 0310- 561 1 GAUGE, RESERVO R
32 0310- 562 1 GASKET, GAUGE, RESERVO R
33 8050- 347 | 16 WASHER, WROUGHT, 1/ 2, STD, ZN
34 0307-997 1 PLATE, SKI D, REAR, 4810
35 0307- 957 1 PLATE, SKI D, FRONT




NSNNGNNY
R

A

135
S
REETL o
or v L 3
SN DL NI e2S
LN LIRS
P JISSINEL XSS
LRSI NANNAAY
VLSS 180980428
AL Xk
N R
AR
RN

N
SIARKRRARR A%
A
RIS
RN,

AR PRI

$
R R
@S
V) A P25
\ DTS
L ]

.sss&ss}.ss.
NN SN AN AL NN
AR
o\ W\ PNNRN
R

ORI LI I LILILLILILNY
R R RN
R R

PAGE 35




ASV,

I nc.

GRAND RAPI DS, M.

SUSPENSI ON AXLE & TRACK ASSEMBLY

PAGE 36
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0307- 006 1 AXLE, TORSI ON, REAR
2 0307- 007 1 AXLE, TORSI ON, FRONT
3 0307-332 4 SPACER, MI'G, AXLE, LARGE
4 0307- 333 4 SPACER, MI'G, AXLE, SMALL
5 8002- 677 8 CAPSCREW HH, 3/ 4-10 UNCx2. 0, GD5
6 8002- 587 8 CAPSCREW HH, 5/ 8-11 UNCx2. 0, GD5
7 8040- 786 8 NUT, HEX, NYLOCK, 3/ 4-10 UNC, ZN
8 8040- 726 8 NUT, HEX, NYLOCK, 5/ 8-11 UNC, ZN
9 8051- 440 8 WASHER, SPRI NG LOCK, 3/ 4, ZN
10 8051-431 8 WASHER, SPRI NG LOCK, 5/ 8, ZN
11 8002-406 | 12 CAPSCREW HH, 1/ 2-13 UNCx1. 75, GD
12 8040- 606 | 12 NUT, HEX, NYLOCK, 1/ 2-13 UNC, ZN
13 0310- 666 2 TRACK, 220x18. 0
14 8050- 436 4 WASHER, VROUGHT, 3/ 4
15 8050- 406 8 WASHER, WROUGHT, 5/ 8




PAGE 37




ASV,

I nc.

GRAND RAPI DS, M.

LS DRI VE ASSEMBLY

PAGE 38
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0302-374 | 12 CAPSCREW HH, 1/2-13 UNC x 12.43
2 0302- 915 2 RI NG, SPROCKET, FORVED
3 0302-765 | 24 SLEEVE, QUTER, TOOTH, SPROCKET
4 0302-635 | 24 TOOTH, DRI VE, SPROCKET
5 0307-084 1 WLMT, SPROCKET, DRI VE
6 0301-644 | 12 NUT, TOP LOCK, STL, 1/ 2-13 UNC, ZN
7 0305- 196 9 NUT, LUG, 1/ 2-20 UNF
8 0307- 067 1 WLMT, MI'G, BEARI NG, LH
9 0307-037 1 FLANGE, BEARI NG
10 0307-038 1 HOUSI NG, SEAL, BEARI NG
11 0307-039 1 BEARI NG (62092RS)
12 0303- 027 1 SEAL, AP,50 x 90 x 13.7
13 0307-072 1 RI NG, RETAI NI NG, EXTERNAL
14 0307-074 1 PLUG, HOUSI NG, BEARI NG
15 0307-030 1 PLANETARY, DRI VE, AUBURN, 21. 74: 1
16 0307-063 1 WLMT, MI'G, DRI VE, LH
17 0307-025 1 MOTOR, HYD, EATON, 2. 48
18 0307- 169 1 ORING 4.0" ID x 4-3/16" OD
19 8102- 405 2 CAPSCREW HH, 1/ 2-13 UNCx1. 5, GD8
20 0307-071 1 RI NG, RETAI NI NG, | NTERNAL
21 8102-584 6 CAPSCREW HH, 5/ 8-11 UNCx1. 25, GD8
22 8051-431 6 WASHER, SPRI NG LOCK, 5/ 8, ZN
23 8102-406 | 10 CAPSCREW HH, 1/ 2-13 UNCx1. 75, GD8
24 8040- 606 | 12 NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN
25 8051- 332 8 WASHER, SPRI NG LOCK, 1/ 2, ZN
26 0310- 539 1 HOSE, DRI VE
27 0310- 346 1 ADAPTER, 8MFFOR- 8VB- 907
28 0310- 312 2 ADAPTER, 16 MFFOR- 16MVB
29 0310- 538 1 HOSE, DRI VE
30 0310- 540 1 HOSE, DRAI N, CASE
31 0314-089 2 CAPSCREW FLG HD, 1/ 2- 13UNCx1. 75, GR8




PAGE 39




AV, Inc. RS DRI VE ASSEMBLY

GRAND RAPI DS, M.

PAGE 40

REF. PART REF. PART
NO. | NUMBER il PTION no. | nuveer | &

1| 0302-374| 12 | CAPSCREW HH, 1/2-13 UNC x 12. 43 36 | 0310-557| 1 | ADAPTER, 6MFFOR- 4MB- 90

2| 0302-915| 2 | RI NG SPROCKET, FORMED 37 | 0314-271| 1 | HOSE, PRES, BRAKE

3| 0302-765| 24 | SLEEVE, OUTER, TOOTH, SPROCKET 38 | 0314-089| 2 | CAPSCREW FLG HD, 1/ 2- 13UNCX1. 75, GRS

4| 0302-635| 24 | TOOTH, DRI VE, SPROCKET 39 | 0314-307| 1 | ADAPTER, 6MFFOR- 6FFORX90

5| 0307-084| 1 | WM, SPROCKET, DRI VE

6| 0301-644| 12 | NUT, TOP LOCK, STL, 1/ 2- 13 UNC, ZN

7| 0305-196| 9 | NUT, LUG 1/2-20 UNF

8| 0307-082 WLMT, MTG, BEARI NG, RH

9 0307- 037
10 0307-038

FLANGE, BEARI NG
HOUSI NG, SEAL, BEARI NG

11 0307-039
12 0303-027
13 0307-072
14 0307-074
15 0307-030

BEARI NG ( 62092RS)

SEAL, AP, 50 x 90 x 13.7

RI NG, RETAI NI NG, EXTERNAL

PLUG, HOUSI NG, BEARI NG
PLANETARY, DRI VE, AUBURN, 21. 74: 1

16 0307-075
17 0307-025
18 0307-169
19 8102- 405
20 0307-071

WLMT, MI'G, DRI VE, RH
MOTOR, HYD, EATON, 2. 48

O RING 4.0" ID x 4-3/16" OD
CAPSCREW HH, 1/ 2- 13 UNCx1. 5, GD8
RI NG, RETAI NI NG, | NTERNAL

21 8102- 584
22 8051-431
23 8102- 406
24 8040- 606
25 8051- 332

CAPSCREW HH, 5/ 8- 11 UNCx1. 25, GD8
WASHER, SPRI NG LOCK, 5/ 8, ZN
CAPSCREW HH, 1/ 2- 13 UNCx1. 75, GD8
NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN
WASHER, SPRI NG LOCK, 1/ 2, ZN

P

26 0314-308
27 0310-526
28 0310-312
29 0310-538
30 0310- 540

HOSE, VENT, BRAKE
ADAPTER, 8MFFOR- 6 MFFOR- 8VB- 904
ADAPTER, 16 MFFOR- 16MVB
HOSE, DRI VE

HOSE, DRAI N, CASE

31 8051- 272
32 0310- 329
33 0310-539
34 8102- 224
35 0314-132

WASHER, SPRI NG LOCK, 3/ 8, ZN
ADAPTER, 6 MFFOR- 6 MB

HOSE, DRI VE

CAPSCREW HH, 3/ 8-16 UNCx1. 25, GD8
CYLI NDER, BRAKE

PNRPRPNRPRPRNRRONOOOO|IRPNRPRRERRPRERRRERRRER







ASV,

I nc.

GRAND RAPI DS, M.

RS UNDERCARRI AGE ASSEMBLY

PAGE 42
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0307-078 2 | PLATE, SUPPORT, | DLER
2 0307-093 6 | LOCK, AXLE, CARRI AGE
3 0307- 113 1 WLMT, SWNG JA NT
4 8051- 272 12 | WASHER, SPRI NG LOCK, 3/ 8, ZN
5 8102- 222 12 | CAPSCREW HH, 3/ 8- 16 UNCx1.0, GD8
6 8102- 406 12 | CAPSCREW HH, 1/ 2-13 UNCx1. 75, GD8
7 8102- 224 4 | CAPSCREW HH, 3/ 8-16 UNCx1. 25, GD8
8 0307-927 1 [ ASSY, TUBE, AXLE
9 0307-101 1 | WLMT, TUB, SUSPENSI ON, RH
10 8051- 332 12 | WASHER, SPRI NG LOCK, 1/ 2, ZN
11 8040- 606 12 | NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN
12 8040- 486 12 | NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
13 0307-929 1 | ASSY, TUBE, AXLE, FRONT
14 0307-021 3 | ASSY, VHEEL, CARRI AGE
15 0307-931 1 [ ASSY, TUBE, AXLE, REAR







ASV,

I nc.

GRAND RAPI DS, M.

LS UNDERCARRI AGE ASSEMBLY

PAGE 44
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e DESCR PTI ON
1 0307-078 2 | PLATE, SUPPORT, | DLER
2 0307-093 6 | LOCK, AXLE, CARRI AGE
3 0307- 113 1 | WLMT, SW NG JO NT
4 8051- 272 12 | WASHER, SPRI NG LOCK, 3/ 8, ZN
5 8102- 222 12 | CAPSCREW HH, 3/ 8- 16 UNCx1.0, GD8
6 8102- 406 12 | CAPSCREW HH, 1/ 2- 13 UNCx1. 75, GD8
7 8102- 224 4 | CAPSCREW HH, 3/ 8-16 UNCx1. 25, GD8
8 0307-927 1 | ASSY, TUBE, AXLE
9 0307-077 1 | WLMT, TUB, SUSPENSI ON, LH
10 8051- 332 12 | WASHER, SPRI NG LOCK, 1/ 2, ZN
11 8040- 606 12 | NUT, HEX, NYLOCK, 1/ 2- 13 UNC, ZN
12 8040- 486 12 | NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
13 0307-929 1 | ASSY, TUBE, AXLE, FRONT
14 0307-021 3 | ASSY, VHEEL, CARRI AGE
15 0307-931 1 | ASSY, TUBE, AXLE, REAR







ASV,

I nc.

CARRI AGE ASSEMBLY

GRAND RAPI DS, M.
PACE 46
REF. PART REF. PART
NO. | NUMBER o PTION NO. | NUMBER DESCR PTI ON
1 | 0307-080 1 | WLMT, PI VOT, CARRI AGE
2 | 0307-927 2 | ASSY, TUBE, AXLE
3 | 0307-093 4 | LOCK, AXLE, CARRI AGE
4 | 8051-272 8 | WASHER, SPRI NG LOCK, 3/ 8, ZN
5 8002-222 8 | CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD5







AXLE ASSEMBLY (0307-927)
GRAND RAPI DS, MN\. PAGE 48
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 8011-225 | 16 BOLT, CARRI AGE, 3/ 8- 16UNCx 1. 5, ZN
2 0307-090 2 PLATE, WHEEL, OQUTER, 6. 5 x . 1875
3 0307- 009 2 WHEEL, UHMWV OUTER, 10"
4 0307- 801 2 SEAL, AP1TCY, 34x72x23. 5
5 0307-923 2 BEARI NG, BALL, 6207- OPEN
6 0307-909 1 AXLE, CARRI AGE
7 8051-272 | 24 WASHER, SPRI NG LOCK, 3/ 8, ZN
8 8040- 486 | 24 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
9 0307-919 1 WLMT, TUBE, VHEEL
10 8011- 226 8 BOLT, CARRI AGE, 3/ 8- 16UNCx1. 75, Z
11 0301- 103 1 PLUG, 3/ 8-18 NPT, SOCKET HD
12 0307-718 1 WHEEL, SPLI T, 10"




PAGE 49




AXLE ASSEMBLY (0307-929)
GRAND RAPI DS, MN\. PAGE 50
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 8011-225 | 16 BOLT, CARRI AGE, 3/ 8- 16UNCx1. 5, ZN
2 0307-913 2 WLMT, CAP, 10" WHEEL
3 0307- 009 2 VWHEEL, UHMW OUTER, 10"
4 0307-801 2 SEAL, AP1TCY, 34x72x23. 5
5 0307-923 4 BEARI NG, BALL, 6207- OPEN
6 8051-272 | 24 WASHER, SPRI NG LOCK, 3/ 8, ZN
7 8040- 486 | 24 NUT, HEX, NYLOCK, 3/ 8-16 UNC, ZN
8 0301- 103 1 PLUG, 3/ 8-18 NPT, SOCKET HD
9 8011- 226 8 BOLT, CARRI AGE, 3/ 8- 16UNCx1. 75, Z
10 0307-918 1 WLMT, TUBE, AXLE, 10" WHEEL
11 0307-718 1 VWHEEL, SPLI T, 10"
12 0307-910 1 AXLE, END




PAGE 51




AXLE ASSEMBLY (0307-931)

GRAND RAPI DS, M.

PAGE 52
REF. PART REF. PART
NO. NUVBER qQry DESCR PTI ON NO. e qQry DESCR PTI ON
1 8011-226 | 24 BOLT, CARRI AGE, 3/ 8- 16UNCx1. 75, Z
2 0307-912 2 WLMT, CAP, 14" WHEEL
3 0307-011 2 WHEEL, END, 14"
4 0307-801 2 SEAL, AP1TCY, 34x72x23. 5
5 0307-923 4 BEARI NG, BALL, 6207- OPEN
6 8051-272 | 24 WASHER, SPRI NG LOCK, 3/ 8, ZN
7 8040- 486 | 24 NUT, HEX, NYLOCK, 3/ 8- 16 UNC, ZN
8 0307-917 1 WLMT, TUBE, AXLE, 14" WHEEL
9 0301- 1083 1 PLUG, 3/ 8-18 NPT, SOCKET HD
10 0307-717 1 WHEEL, SPLI T, 14"
11 0307-910 1 AXLE, END







ASV,

GRAND RAPI DS, N

I nc.

LOADER ASSEMBLY

PAGE 54

REF. PART REF. PART

No. | NUMBER QY DESCRI PTI ON no. | nuveer | =505 #n O3
1 | 0310-049 | 1 | WM, LOADER, 4810 41 | 0310-674| 1 | HOSE, 16C12M 4000 PSI, 35. 67
2 0300-607 |12 ZERK, GREASE, 1/ 4- 28 42 0310-673 1 HOSE, 16C12M 4000 PSI, 35. 67
3 | 0310-117 | 2 | WML PIN 1.5 x 5.38 43 | 0310-675| 1 | HOSE, 12M4K, 4000 PSI, 39. 71
4 | 0310-140 | 8 | BEARING BUSHING 1 1/2" x 1 1/4 44 | 0310-676| 1 | HOSE, 12M4K, 4000 PSI, 40. 71
5 | 8102-222 | 8 | CAPSCREW HH, 3/8-16 UNCx1.0, GD8 45 | 0310-076| 2 | COUPLER, QUI CK, FEMALE, FF, 5/ 8
6 0307-822 |12 NUT, FLANGE, TOPLK, 3/ 8-16 UNC ZN 46 0310- 668 1 HOSE, 8M4K, 4000 PSI, 36. 23
7 | 0310-116 | 2 | WMT, PIN 1.5 x 5. 44 47 | 0310-669| 1 | HOSE, 8MAK, 4000 PSI, 36. 48
8 0310-679 2 HOSE, 8M4K, 4000 PSI, 24. 73 48 0310-670 1 HOSE, 8M4K, 4000 PSI, 37. 98
9 0310-680 2 HOSE, 8M4K, 4000 PSI, 34. 48 49 0310-671 1 HOSE, 8M4K, 4000 PSI, 41. 98
10 0310-591 2 ADAPTER, 8MFFOR- 6 MB- 90 50 0310-672 1 HOSE, 8M4K, 4000 PSI, 42. 98
11 | 0310-411 | 1 | TUBE, HYD, LI FT, CENTER, LOVER 51 | 0310-059| 2 | COUPLER QUI CK, FEMALE, 3/ 4
12 | 0310-112 | 2 | CYLINDER, BUCKET, 4810 52 | 0310-058| 2 | COUPLER, QUI CK, MALE, 3/ 4

13 | 0310-570 | 1 | PLATE, MNT, BULKHEAD 53 | 0310-113| 2 | CYLINDER, BOOM 4810

14 | 0310-413 | 1 | TUBE, HYD, LI FT, LEFT, LOXER 54 | 0310-567| 6 | ADAPTER, 8MFFOR- 6MB

15 | 0310-412 | 1 | TUBE, HYD, LI FT, LEFT, UPPER 55 | 0310-563| 2 | TUBE, AUX, QC

16 | 0310-569 | 1 | BRACKET, NNT, BULKHEAD 56 | 0310-627| 2 | TUBE, CYL, HYDRAULI C

17 | 0310-409 | 1 | TUBE, HYD, LF, LOXER 57 | 0310-677| 2 | HOSE, 8MAK, 4000 PSI, 15. 375
18 | 0310-408 | 1 | TUBE, HYD, LF, UPPER 58 | 0310-678| 2 | HOSE, 8MAK, 4000 PSI, 32.6

19 | 0310-074 | 1 | COUPLER, QUI CK, FEMALE, FF, 3/ 4 59 | 0310-105| 4 | WML PIN, 1.5 x 4.75

20 | 0310-075 | 1 | COUPLER QUI CK, MALE, FF, 3/ 4 60 | 0310-302| 13 | NUT, LOCK, BLKHD, ORFS - 08

21 | 0310-410 | 1 | TUBE HYD, LI FT, CENTER, UPPER 61 | 0310-286| 25 | O RING 8ORFF

22 | 0310-415 | 1 | COVER, TUBE, RH 62 | 0310-442| 1 | ADAPTER, 16FFOR- 16MFFOR- 16MFFOR
23 | 0310-418 | 1 | DECAL, 4810, STRI PES, RH 63 | 8102-042| 24 | CAPSCREW HH, 1/ 4- 20UNCX. 75, GRS, ZN
24 | 0310-416 | 1 | COVER TUBE, LH 64 | 0310-401| 1 | TUBE, HYD, DRAI N, CASE

25 | 0310-417 | 1 | DECAL, 4810, STRI PES, LH 65 | 0310-404| 1 | TUBE, HYD, BUCKET, UPPER

26 | 0310-621 | 2 | O-RING BOSS, NALE, #12 66 | 0310-405| 1 | TUBE, HYD, BUCKET, LONER

27 | 0310-438 | 1 | cLAWP, TUBE, . 75" 67 | 0310-402| 1 | TUBE, HYD, LI FT, UPPER

28 | 0310-437 | 2 | cLAWP, TUBE, 1. 00" 68 | 0310-403| 1 | TUBE, HYD, LI FT, LOWER

29 | 0310-406 | 1 | TUBE, HYD, HF, UPPER 69 | 0310-683| 1 | HOSE, 8MAK, 4000 PSI, 60.0

30 | 0310-407 | 1 | TUBE, HYD, HF, LOVER 70 | 0310-440| 3 | CLAMP, TUBE, .625"

31 | 0310-289 | 2 | O RING 16 ORFF 71 | 0310-077| 2 | COUPLER QUI CK, MALE, FF, 5/ 8
32 | 0310-305 | 2 | NUT, LOCK, BLKHD, ORFS - 16 72 | 0310-345| 5 | ADAPTER 8MFFOR-SMB

33 | 0310-441 | 1 | BRACKET, AUX, TUBES 73 | 0310-319| 2 | ADAPTER 12MFFOR- 10MVB

34 | 0310-304 | 4 | NUT, LOCK, BLKHD, ORFS - 12 74 | 0307-589| 4 | BOLT, PLON3/8 x 1.0

35 0310- 288 6 O-RING 12 ORFF 75 0310-239 1 COVER, DUST, 3/ 8, F

36 | 0310-433 | 1 | BRACKET, CASE DRAIN 76 | 0310-243| 1 | COVER DUST,5/8, F

37 | 0302-537 |11 | SCREW HWH, TAPPI NG, 5/ 16- 18x3/ 4, 77 | 0310-242| 1 | COVER DUST,5/8, M

38 | 0310-060 | 1 | ADAPTER, 8VB- SMFFORBLKHD 78 | 0310-240| 1 | COVER DUST, 1/2, M

39 | 0310-078 | 2 | COUPLER QUI CK, FEMALE, FF, 1/ 2 79 | 0310-241| 1 | COVER DUST, 1/2, F

40 | 0310-104 | 4 | WML, PIN 1.5 x 4.0




PAGE 55




ASV, Inc.
A PRI DS, W QUI CK ATTACH ASSEMBLY
PAGE 56
REF. PART REF. PART
NO. NUVBER qQry DESCR! PTI ON el e qQry DESCR! PTI ON
1 8002- 418 2 CAPSCREW HH, 1/ 2- 13 UNCx6. 0, GD5
2 0400- 676 1 WLMT, PI' N, LATCH, LH
3 0400-621 2 SPOQL, PI VOT
4 0400- 651 2 SPRI NG, COWPRESSI ON, 4.0 x 7/8 |
5 8050- 347 8 WASHER, WROUGHT, 1/ 2, STD, ZN
6 0400- 653 2 CAPSCREW SHOULDER, . 5 x. 63x3/ 8-
7 0400- 617 2 BLOCK, LATCH
8 8002- 222 2 CAPSCREW HH, 3/ 8-16 UNCx1. 0, GD5
9 8051- 272 2 WASHER, SPRI NG LOCK, 3/ 8, ZN
10 8050- 277 2 WASHER, WROUGHT, 3/ 8, SAE, ZN
11 0400- 697 1 LEVER, LATCH, LH
12 0400- 652 2 SPRI NG, COVWPRESSI ON, . 88 x .88 x
13 0310- 098 1 VLM, QUI CK ATTACH, NEW STYLE
14 0400- 634 4 SLI DE, PLASTI C, QUI CK- ATTACH
15 0400- 620 1 VWLMT, PI' N, LATCH, RH
16 0400- 698 1 LEVER, LATCH, RH
17 0310- 201 1 DECAL, WARNI NG, QUI CK ATTACH




PAGE 57




DRIVE MOTOR

TRANSMISSION i | -
.i H TS |
1B DAY
. ey

%ﬁ
|
I

.f,ﬂ

] BRAKE CYL §

FILTER

HIGH | ~— |
FLOW I !A

FILTER

2

LOW PRESSURE
CASE DRAIN

FLOW !
AUx L J

PUMP

|

| Y | N
e ]Mwi} R : %

I— ——————— —<— r < € € —!

1 |

|

|

|

|

4810 HYD SCHEMATIC | orecromi e




BASIC 4810

ELECTRICAL LAYOUT

azéNEggSELE ﬁEeﬁEggRgESS ﬁg\élﬁgséJIﬁTRIBUTIDN
0310-250 P3R 0310-251 0310-259 '?‘
P23
HEATER FAN RESRVOIR Elpls
0310-889 HARNESS D
0310-253 P18
P17
P16
[pse]
CRADLE
HARNESS H
0310-257
P47
P46
MAIN CONSOLE
HARNESS E P22
0310-254

INEUTRAL
BYPASS
0310-203

- —

ROLL CAGE
HARNESS M
0310-262
HARNESS N
0310-263

ENGINE
HARNESS K
0310-260

PAGE 59




SEAT HARNESS o=
HARNESS B i

J310-c2 2ol ket

MACHINE SERIAL
NUMBER 001 —##4#

.
v v
m m
DT06-23 L
AN
CONN - P4
—
VAN
DT04-2P
HD10 PLUG
CONN - P3R o
_ o
T
0 >1—200-B1 BK-14 TEOU—B4 BK-14- &
CONSOLE B [>1—201-B2 BK-14 J -
~
C [>+ 200-B3 BK-14 L
N
DT06-2S
CONN - PS5
—
DT04-2P
@
5 v
m M
°_o
SEAT CUSHION
0133-006

PAGE 60




RESRVIUIR
HARNESS D
0310-233

MACHINE SERIAL
NUMEBER OO0l—-###

DT04-2P

DT06-2S

TRANSMISSION
NEUTRAL
START
0307-843

HOT

OIL
SWITCH
0307-879

T

1
-

TRANSMISSION
NEUTRAL
START
0307-843

— 306-D7 OR-14 —E— 306-D6 YL—14—E—

>— 307-D3 OR-14 —|

HIGH FLOW
NEUTRAL
START
0118-115

00
L |

TRANSMISSION
NEUTRAL
SOLENOID
0307-162

REMKE MINI LINK

6 POLE CONNECTOR

200-D1 BK-14
307-D2 OR-14
307-D3 OR-14
404-D4 YL-14
M999-DS YL-14

L 404-D4
307-D2
307-D3

200-D1

M999-D5  YL-14—

YL-14 ——
OR-14 ——

OR-14

BK-14 ——

CONN - P37

\l/\l/\ll/\l/\l/\l/

YYYVYVVY

CONN - P36
DTO4-6P DT06-6S

1 D
200-A35 BK-14 —>2 [>1 200-A35 BK-14
307-A4 0OR-14 —P3 [> 307-A4 0OR-14
307-A30 0OR-14 —> 4 > 307- A30 OR-14
404-A31 YL-14 ——>5 D 404-A31 YL-14
M999-A36 YL-14 —> 6 D M999-A36 YL-14

TO AUILLIARY CONSOLE

PAGE 61




AUX CONSOLE

HARNESS A

0310-250

MACHINE SERIAL NUMBER 202-#i#

'—alhnsl-u
—201-A6 BK-14 TO SEAT CONNECTION
[200-A7 BK-14-

200-A25 BK-14

wm- LOADER VALVE I—

B8 ARNESS O

0310-264

o
:

[ 787 ot
781-A19 PK-14
L a7s2-ni8 3R-14.

i

i

.

200-A35  BK-14 —b 2 bl 200-A78 Bic-14
307-A4  R-14 307-A4  DR-14
TO RESERVIIR HARNESS [-307-A30 DR-14 —b4 bl 307- A0 DR-14

404-A3L  YL-
M999-A36 YL-14

GY-14 —p1

55-£3
mmulm.:mE!ﬂ-:z
14-c4

™14 o

200-A24 -H-’::I—

g
gﬁ

447-A23 PX:

:@cmm
i

- si5-420 Gv-14
!I1-IEIHAH—
PU-14 —>3 Pl G14-A22 PU-14.

0310-298 ;

=

!

DR-14
200-A7 BK-34
H99-A1 YL-14
201-A6  IK-14
129-49  WH-14
114-A8  GN-14
197-AL GN-14
197-A12  GN-14
125-A10 DR-4
306-A3  GN-14
3eB-A%2 GY-14
6U-ASS PU-14
404-A31 YL-14
307-A30 DR-14
H999-A36 YL:
200-A27 BK-14
200-ASS  BK-14
-200-A24 BK-14

:
i

OR-14
YL-14

g TO ROLL CAGE HARNESS
R-14




all-\m|.|1.‘\|r-’;.wr||.1':|1 105-J65 BR-1 ; FLAME HEATER CONN -~ P40
W e — o~ A 10 KEY SVITCH ST SAEG 167-070 OR-14 — e 5 RELAY g TR TR
RELAY R
T ’*)K mﬂin.wrn.IT;-‘n 118-J66 = ke E + * i_ e
IND TEST FUNGT
R R ~ 0310-810 10 FRONT WIPER M“m ;ﬂ I
—N—¢ P + 201-U59 IK-14 20-J14  BK-14 s 'ﬂ'\'lm
40 _ac 2 17667 mR-1 PK-14 ITo6-2S 2n-J2 -
L m-o53 RO-0 —0\o0———9 10 BODM AUX 2 SEAT SAFETY mﬂhﬂ ﬁs O - P49 i -
st mow 40_POVER RELAY A e e L p ; prod-ep
NI .- 1. 12 11 L '—_«\’»ﬂ.‘“’" e s 7 i Lser-um7 whie g
308-J63 YL-14
— 101056 RD-10 —o~0 IR FELAY © »:;m_ E | { A ERwTOR Sm0C — “ !3_ 15 B4
BOOM_AUX
57 Rt —ooFOVER RELAY D 60 MAIN E ;;i o~ st 18005 PU-10- q 86)
pm— ZE S7-064 FK-14 — —1 | L : 57
i 0310-609 E < SIARTER 3 ar o
R Pegeey D—| i Lo = L eenmpuese GG | [N B §;i%§3 Poogy
— | aniEl ah T g
— 2u-J7 n—uT 12-220 P10 B85535 ¢ i 58 E
12-J26 PU-10 | L
PANEL FEED — i
0310-232
L L 08-538 Y14 | [T M ——
PREEAT/ S 0310-610 ]
_ — = =g i — — . —— ~
meu HOT L TesT = P rm—as »—%7 § it e Li3-s40 wi-147 ! =
0310-610 - g
| e 2’ ‘:ﬂm 208-435 V- ﬂ::; | [57 no1e
| R /10 BEACON ¢ E-An.va: fra ) 7 e — -
2 L—1101-035 - “mﬂ-l-m-\m - L ro—l
(e T 1
Tcas warte M | e | [ h I
1n-378 RD-14 3 - . s b E 33
=2 R 1y G i1 st 11 R
SLE W | dhn G HERE nED
18139 PU-10 [ET AN ] Ly LLiiiiy Ly
127-488 OR-1
oo - Pe3
DIM4-12P__DToe-1es 2. srrexr
-8 @14 —p1 Bl s1e-76 14
123-49 WH-14—b2 bl 123-143 WH-14 cow - P2
frtveroin ::: ;Z:ﬁ:ﬁ;‘&‘ TT06~4S___DTIA—4P O ROLL CAGE
TO ADQLLIARY CONSOLE|— 197-A12 GN-14 —b5 Bl 197-u13 G14 12363 WH-14—1 bl 123-340 VH-14 e
200-47 BK-14 —p 6 Pl 200-010 Bic-14 mmEm—u -14 Hobl eni-5 BK-14 ITHD CONECTIR
eo1-A6 3K-14 -7 bl 20-Je0 314 200k3 YL 208-63 w.-aag— TO ENGNE—304-K19  VH-10—<€-304-J5  VH-10
306-A3 GN-14 —p 8 bi— 306-J84 GN-14 327-K6  PK-14. 327-J64 PK-14 CONN - P46 CONN - P30
999-A16 YL-14-59 bl u999-083 YL-14. L] DTHD CONNECTIR DTo4-P__  Droe-6s
i €1 (Bpeifediip TO ENGINE 3U7-KIB  YL-1B—Ce-317-J4 YL-12 e s o e s
map | s Soa
POWER DISTRIBUTION 201-E8 BK-14—p6 bl 201-117 BK-14
HARNESS J 0310-259 PES-E P4l P (9084 Puie

MACHINE SERIAL NUMBER 001-201 —




W

U6 PU-14 64-ES PU-14
3 NAIN CINSOLE
M L PRESSIRE VATER TEW SEAT CONECTIN
0310-155 0310-156 cow - P
E HDI0 RECEPTACLE
é_l 200-E26 é_l [ 20-E7 K14
! s, 1 s —————— 2N-€B BK-14
—
200-£27 BK-14 -
= [ 123625 WH-14 ] [ L emes mw ba B
441-618 IR-14 ——— P =
——————— 1B6-E12 PK-14 P2 P
200-67 BK-14 L 4420 av-14 - lS0EE o4 PP
; ————  G98S-E14 PU-M4. bs b
120-610 YL-14 b =
L 1230 wiae 1E3-E11 WH-14 b7 b
4
L— as0-e19 14
123-E15 WH-14
cow - Pas
DTO4-8P IT06-88

NEUTRAL mu —pt u
RESET rupa
HEATER FAN 0310-204 s bs
0310-889 o By iy

___________ bl x-14 L eo1-E16 B-14 b E
Pl L a9 Pe P
= —_— 123-E15 W4 P i
Ir"“-" D ————— b i
1 co - Pas » 0310-256 441-E18 DR-14 Ps P
B DTo4-2p DT06-25 oo I L 120-E10 114 321-E17 BR-14 B i
] 4
| L—— 120-18 G4 ——D1 130-G1  GN-14 DToe-2s
_ L mes u—De GIe-GE PU-14 o - P32
DT04-2P
[-1e0-m -4 — Loza-re R4 -y
| |

L {51 1

L1 pack-vp aLarn swrmen
0400-827
SE CONN - P34 CONN - P33
DTI4-3P

Resalun (= = fhees maneflid e T MAIN CONSOLE

0310-2354
MACHINE SERIAL NUMBER O001-###

L— 200-£1 Bx-14

e = ali = o HARNESS E
if
¥

|

PAGE 64




. DT04-2P DT06-28
P P COLD START 1 200-K7 KM ——
TO POVER DISTRIBUTION S
S13-KI DR-14 D i ADVANCE 327-K9 WH-14 ———

o
1
1
1
1
1
1
1
1
1
| TEMP SVITCH
| FOR COLD START ADVANCE
1
i 2307k9 W14
s13-v1 R-14 ———- ‘I_[!?I' 14
ALTENATIR

105-KED DR-6
201K4 BK-14 ——

l: 08-K5 YL-14

t 327-K6 PK-14 710 prete —
123-K3 WH-14

200-R8 BK-14 ——————
OIL PRESS SVITCH
0310-083

IT6-65 L PRESS SEND

123-E15 WH-14 — 123-K11 WH-14 201-KI2 IK-14 0300-461
450115 -4 ————— E;L

201-£16 BK-14 —D 201-KI2 BK-14

T0 MAIN CONSOLE 221617 BR-14 —P 3213 W14

CODLANT TENP SEND
464-K16 GY-14 0310-234
€18 DR-14 —P 44114 DR-14
441 441KL4 DR-14 3 20021 K14
450619 -4 —D 450-K15 YL-14
321-K13 BR-14 T
464-E20 GY-14 —D 464-K16 GY-14
CONN - P43

ALAR 200-K17 IK-14
CONN - P46 ”’,'I\I:- 1-TL DR-14 1 li
ITHD CONVECTIR WL e e

TO POVER DISTRIBUTION  317-J4 YL-12 —>>— a17-kiB YL-i2
INTAKE AR HEATER
_I— 37-K18 YL-12 I

CONN - P47 ;

ITHD CONNECTIR
TO POVER DISTRIBUTION  304-J5 WH-10 —>>— 304-KIS WH-10 304-K19 VH-10

ENGINE
HARNESS K
POSITIVE BAT CABLE CABLE  RD-0 SATTERY CABLE 0310_860

e MACHINE SERIAL
NUMBER 001-###

I
|
SE

PAGE 65




124-086 GN-10 —DD>— 124-MI5 GN-10 ——  124-MIS GN-10—DD>— GN-10 ———  200-M34 -4
TO POVER DISTRIBUTIN J [ 2% KU e - Py
@ B0 BK-14 PACKARD 12129433 R RR
200-M18 R—I‘—Em—m BK-14 — FLOOD LAMP
£00-ME0 BK-14 — 605-F5 GN-14 P -‘ 0308-109
R oW - P7 —— 200-F3 B4 D ~
FLOOD LAMP DTO4-2P ___ DT0S-28
DT06-28 > OR-14 CONN - PL2 LH RR
- 14 200-420 BK-14 — PACKARD 12129493 FLOOD LA
- o [coNN - P13 L1 608-F7 GN-14 -z T
ros-er w e ™ " ® oo RecepTacLE B-F4 B4 S
FRONT COW - P3R CONN - PR
WIPER
. IR @:n-ﬂm-u Y N ST T p—
; -200-S2  BKI4 B Dr—200-M22 BKI4
¢ €08-F9 @14 —
] — -| [
L— 200-F10 BK-14
e — R con - P cow - P2y
lcow - Pas RLLCAGE FLOOD LAWP prd-eP ___ DToe-2s DTO4-6P _ DTDé-6S
GROWND -~ BK-14 OR-14 REAR
— oo -4 1 Pr—
prd-ep - BK-14 s 1 . 040930
TO ENGNE K - ] L— eoo-um -4 —3 I__M:::
FORWARD_HORN/ | ——— 603-M33 PK-14 4 - 2n-Fa
[( BRI D4 1 200N BK-14 S
\ 322-R2  GY-14-— I DTO4-2P S04-H29 YL-14 6
COW - P42 -
DT0S-28 CONN - P13
i [
X L—  e00-u34 Bk
i o
i ]
COMN - P6 i:
307-NL  OR-14 D =
Em—u x-14 i LJ
I0E Lo L 3eew Gr-u
e 603-M33 PK-14
200-N19 BK-14 — S04-HE9 YL-14
602-N14 WH-14 — 600-N16
610-M2S  OR-14-
S01-M21 GN-14
200-MI0 BK-14
CONN - P13

TO AUXILLIARY CONSOLE A

¥y
i
if
1111
fi1
11t
£
i

19-#4  PK-14 ——]

103-M1  YL-14 —
504-H29 YL-1

— 104-42 VL-MJ

G
Tz
kS

ROLL CAGE
HARNESS M
0310-262
HARNESS N
0310-263
MACHINE SERIAL NUMBER O0O01-### PAGE &6

E
i
:
E




WIRE DESCRIPTION
WIRE | WIRE WIRE | WIRE
NUMBER | cOLDOR DESCRIPTION NUMBER| cOLOR DESCRIPTION
POWER DISTRIBUTION CIRCUITS MONITOR CIRCUITS
101 RD BAT (+) 404 YL HYD DIL TEMP LAMP
103 YL FRONT WIPER 436 OR OIL FILTER LAMP
104 YL REAR WIPER 441 PK ENG COOLANT TEMP GAUGE
105 BR KEY SWITCH 447 PK FUEL LEVEL GAUGE
109 OR ALT OUTPUT (+> TERM 450 YL TACH SENDER (4
112 PU MAIN PWR RLY OUT 464 GY ENG DIL PRESSURE
114 GN FRONT HORN SW PWR ACCESSORY CIRCUITS
118 GY FRONT WIPER SW PWR 501 GN WIPER FRONT (LOW)
119 PK REAR WIPER SW PWR 504 YL WIPER REAR (LOW)
120 BR BACKUP ALARM PWR 513 OR A/C COMPRESSOR
123 WH GAUAGE PWR 515 GY BLOWER MOTOR CHIGHD
125 OR HEATER FAN SW PWR 517 BU BLOWER MOTOR (LOW)
126 PK INTERLOCK CONTROL LIGHTING CIRCUITS
129 BU START BYPASS PWR 602 WH DOME LAMP
130 GN INTERLOCK CONTROL RLY 603 PK ROTARY BEACON
144 GN BEACON SW PWR 608 GN FLOOD LAMP REAR
197 GN WORK TOOL SW PWR 610 OR FLOOD LAMP FRONT
GROUND CIRCUITS 614 GN DASH LAMP
200 BK MAIN CHASSIS CONTROL CIRCUITS
201 BK OPERATOR MONITOR RETURN 781 PK WORK TOOL RT
BASIC MACHINE CIRCUITS 782 GY WORK TOOL LEFT
304 WH STARTER RLY OUT A752 BR TOOL OUT
306 GN STARTER RLY COIL A958 WH PARK BRAKE SOL
307 OR KEY SW TO NTRL SW B713 OR SAFETY SOL 1
308 YL MAIN PWR RLY COIL B714 YL SAFETY SOL 2
317 YL START AID RELAY F780 PK PARK BRAKE SW
322 GY FRONT HORN G985 PU SEAT SW
327 PK SHUTDOWN SOL M999 YL SAFETY SOL PWR
ABBREV COLOR FUSE
=D RED TYPE AMP PART #
WH WHITE MAXI 30 0310-801
OR ORANGE MAXI 40 0310-802
YL YELLOW MINI 2 0310-793
PK PINK MINI 5 0310-794
BK BLACK MINI 10 0310-795
GY GREY MINI 20 0310-796
PU PURPLE MINI 30 0310-799
BR BROWN
GN GREEN
BU BLUE
SYMBOL DESCRIPTION
o BLADE,SPADE,RING,0R SCREW TERMINAL
CIRCUIT CONNECTED
. é ELECTRICAL CONNECTION TO MACHINE STRUCTURE
4 INTERNAL ELECTRICAL CONNECTION TO A SURFACE OF A COMPONENT
>> CONNECTOR
-——- ATTACHMENT WIRE, CABLE, OR COMPONENT PAGE 67




